
MODELING AND EVALUATING WASTEWATER-DERIVED PESTICIDES IN 

SURFACE WATER 

 

 

 

by 

 

Denise Adjidjonu 

 

 

 

A dissertation submitted to the faculty of  

The University of North Carolina at Charlotte 

in partial fulfillment of the requirements 

for the degree of Doctor of Philosophy in  

Infrastructure and Environmental Systems 

 

Charlotte 

 

2023 

 

 

 

 

 

         

 

 

                                                                       Approved by: 

 

 

______________________________ 

Dr. Jacelyn Rice-Boayue 

 

 

______________________________ 

Dr. Mariya Munir (Co-Chair) 

 

 

______________________________ 

Dr. Theresa Mannah-Blankson 
 

         
[...]
fipronil have been assigned eco-toxicity scores ranging from 1(least toxic) to 8 (highly toxic) by 

the California Department of Pesticide Regulation (CDPR) [2]. Depending on the WWTP 

effluent composition and properties, pesticide chemical concentrations can reach several 

micrograms per liter, leading to potential long-term stream contamination and adverse ecological 

impacts [8-10]. Recently, public advisories have been issued on the consumption of harvestable 

fish, such as the chinook salmon and striped bass that inhabit the Sacramento River and Northern 

Delta, highlighting the possible side effects of pollutant exposure [11]. At low-flow conditions, 



 

 

98 

 

the mass loading of pesticides into streams may increase the exceedance of aquatic toxicity 

thresholds and potentially harm aquatic ecosystems [12, 13].  

Reducing pesticide residue in municipal WWTP effluent can play a vital role in 

mitigating their chronic ecological impacts on aquatic life by improving water quality in 

receiving streams. Conventional wastewater treatment is mostly inefficient at pesticide residue 

removal, as documented by several pilot studies [14, 15]. This is due to the disconnect associated 

with WWTP regulations and stated aquatic health benchmarks. The Clean Watershed Needs 

Survey (CWNS) is an essential tool for identifying and quantifying water quality and 

infrastructure needs in various watersheds at a broader regional and national scale [16]. 

Unfortunately, the CWNS may not always capture varying facility-specific needs and challenges. 

WWTPs often have their own monitoring and data collection systems, which may not be fully 

integrated into the CWNS database. Ozone-based advanced oxidation processes, generally 

employed for large-scale water treatment, have proven their potential to eliminate pesticides 

from secondary effluents even at low concentrations [17-19]. Pilot studies of ozonation report up 

to 97% removal efficiency for selected pesticide residue, highlighting its chemical efficiency [18, 

19]. However, there is a lack of research on quantifying its associated implementation costs [20-

22]. This gap is well-noted in the economic valuation of the environmental benefits of avoiding 

contaminated effluent discharge into receiving streams [23-25]. Another drawback is that 

ozonation processes require specific critical parameters to facilitate pesticide removal efficiency 

for future feasibility studies. Ozonation implementation is generally energy-intensive and more 

costly when compared to other less complex treatment methods [20]. Additionally, ozonation 



 

 

99 

 

residuals have the potential to be carcinogenic and require the addition of reducing agents to 

accelerate ozone breakdown. 

Quantifying and incorporating the economic and environmental benefits into current cost-

benefit analyses for proposed wastewater treatment upgrades is imperative for achieving a 

comprehensive understanding of the true value of such investments [24, 25]. Wastewater 

treatment infrastructure is pivotal in safeguarding public health, environmental sustainability, 

and economic development [26]. However, traditional cost-benefit analyses tend to focus on the 

immediate capital and operational expenditures associated with upgrades while overlooking the 

broader long-term advantages [24, 27]. By expanding the analytical framework to encompass the 

economic and environmental benefits, decision-makers can gain insights into long-term cost 

savings, increased property values, job creation, and reduced healthcare expenses that may result 

from improved water quality. Additionally, a more comprehensive assessment can highlight the 

environmental benefits (i.e., enhanced water quality, biodiversity preservation, etc.) that have 

inherent economic value but are frequently not considered in such studies [28]. To ensure the 

efficient consideration of benefits from wastewater treatment upgrades, a holistic cost-benefit 

analysis, which integrates both the immediate costs and the multifaceted long-term advantages, is 

essential. 

Shadow prices have been used to quantify contaminant removals in wastewater treatment 

plants (WWTPs) in recent years [25, 29]. This pioneering approach presents an innovation to 

previous economic cost functions by connecting the associated environmental and economic 

benefits in wastewater treatment [24, 30]. By assigning economic values to the removal of 

specific effluent contaminants, shadow prices help quantify both immediate direct costs and 



 

 

100 

 

intangible societal and environmental benefits. This methodology was first developed by Färe et 

al. [31] and adapted in subsequent wastewater treatment contexts by other researchers [25, 28]. 

The shadow price approach enables policymakers and stakeholders to make more informed 

decisions regarding WWTP upgrades and operational strategies, as it encompasses the long-term 

economic consequences of enhanced water quality and the preservation of ecosystems and 

ecosystem services [29, 32, 33]. The utilization of shadow prices in quantifying WWTP 

contaminant removals is a valuable contribution to cost-benefit analyses, thereby producing a 

more holistic understanding of the multifaceted value of wastewater treatment and its role in 

sustainable development and environmental protection. 

In this study, we investigated the shadow prices associated with potentially upgrading the 

Sacramento Regional WWTP (hereby referred to as Sac WWTP) with ozonation as an additional 

treatment step toward targeted pesticide removals. Utilizing ozonation for pesticide removal is 

associated with potential savings, improved water quality, etc. [18]. Throughout this study, 

ozonation was termed as the ‘cost of taking action’ to meet the aquatic benchmark concentration 

downstream of the WWTP. We approached the shadow price estimation by modifying the Cobb-

Douglas production function into the output distance function to model anticipated wastewater 

effluent output [24, 29]. Shadow prices were derived using the trans-log output distance function, 

incorporating market price data and unit costs of treatment, with a focus on the desired output 

levels. The estimation of these shadow prices, representing the environmental benefits of 

projected pesticide removals, was conducted using the SciPy library in Python 3.8[25]. To 

simplify the calculations, the resulting shadow prices for the environmental benefits are to 



 

 

101 

 

remain relatively stable over the analysis period. This method improves traditional cost-benefit 

analyses that do not consider social equity or environmental factors [24].  

Additionally, a comparative assessment was conducted to evaluate the upgraded Sac 

WWTP potential to meet specified aquatic benchmarks. The assessment was conducted under 

two scenarios where the receiving stream was assumed to receive effluent from a) point source 

(i.e., WWTP) only and b) point and nonpoint (i.e., WWTP + other pathways) sources. Under the 

second scenario, the variability of the WWTP effluent downstream of the discharge was 

addressed via a Monte Carlo simulation using 1000 iterations. The most relevant parameters 

pertaining to the Cobb-Douglas function were identified for future feasibility studies. 

5.3 METHODS AND MATERIALS 

5.3.1 CASE-STUDY SITE SELECTION 

The Sac WWTP is a large-scale secondary WWTP located in Elk Grove, California. The 

WWTP is situated in the highly urbanized Sacramento watershed, which, from our previous 

study, has significant municipal WWTP pesticide loading to a receiving stream. It serves a 

population of about 1.61 million within the Central Valley Region of the California Regional 

Water Quality Control Board. It is an activated sludge facility with a design capacity of 181 

million gallons per day (MGD)[34]. The facility is staffed and operated 24 hours per day and the 

liquid treatment process consists of influent pumps, a septage receiving station, mechanical bar 

screening, aerated grit handling, grit classifiers that wash and dewater grit, covered primary 

sedimentation tanks, pure oxygen biological treatment by activated sludge, secondary 

sedimentation, nitrifying side stream treatment for ammonia removal, disinfection with sodium 

hypochlorite, and dichlorination with sodium bisulfite [34]. It also has a partially constructed and 



 

 

102 

 

partially operating Primary Effluent Pump Station (PEPS) and biological nutrient removal 

facilities [34]. Effluent can be diverted to lined emergency storage basins (ESBs), as needed, to 

meet effluent dilution, thermal, and disinfection requirements or divert excess flows. Odors are 

controlled through stripping towers and carbon treatment. Treated wastewater effluent is 

discharged into the Sacramento River, which is a critical habitat for endangered species such as 

the chinook and steelhead salmon [11]. Relevant facility data were extracted from the National 

Pollutant Discharge Elimination System (NPDES) report (R5-2021-0019) [34]. 

 

Figure 14: Google image showing visually verified Sacramento Regional WWTP and discharge 

locations [34]. 

Table 2: Supporting details for the Sacramento Regional WWTP, information obtained from 

NPDES report [16, 34]. 

Property Description 

WWTP  Sacramento Regional 

WWTP 

Facility coordinates 38.44807 -121.46238 



 

 

103 

 

Population served 1.61 million 

Wastewater and stormwater runoff capacity 60 MGD 

Existing flow 165 MGD 

Design flow 181 MGD 

Treated wastewater 624592947 L/day × 365 days 

= 2.2797 × 1011 L/year 

Receiving stream flow  1300 CFS (840 MGD) 

Treatment type Secondary (Activated 

sludge) 

Dilution factor (river to effluent) (14:1) 95.47 

 

5.3.2 ESTIMATION OF POLLUTANT LOADS 

Three pesticides (i.e., fipronil, imidacloprid, permethrin) were targeted for this study 

according to their different physicochemical properties and represent the range of pesticides 

typically detected in municipal wastewater effluent [2]. The pesticides analyzed in this study are 

only on the parent compounds and do not assess their degradants or metabolites. Mean annual 

point pesticide concentrations were estimated using dilution factors from our previous study, and 

pesticide loads were calculated for the Sac WWTP effluent using equation 1. Historic nonpoint 

data were drawn and summed up from the California Department of Pesticide Regulation 

Pesticide Use Reporting (PUR) database using equation 2 [35]. By estimating the loads on an 

annual basis, seasonal patterns of residential down-the-drain runoff were considered for the 

estimation. All the pesticide loads were converted to milligrams per liter to ensure even shadow 

price estimations. 

(1)  

  

(2) Nonpoint  pesticide load (
mg

L
) =

[nonpoint pesticide load(
lbs

gal
) × 453,592.37(mg)]

3785.41mL
  

 

WWTP  pesticide load (
mg

L
) =

[WWTP existing flow (mgd) × pesticide concentration (
mg

L
)]

133,171.2kg/day
 × 1000mg  



 

 

104 

 

5.3.3 QUANTIFYING THE TOTAL COSTS OF PESTICIDE REMOVAL 

‘Taking action’ refers to upgrading the current Sac WWTP with advanced wastewater 

treatment (ozonation) for additional pesticide residual removal, which has an assumed 

environmental merit. Literary cost estimates for ozonation primarily focus on energy 

consumption while staff, maintenance, and other costs are omitted [20, 22]. Additionally, the 

applicability of these cost functions to the United States is constrained by divergent markets and 

other external factors [36]. Here, we used the Sac WWTP 2023/24 annual comprehensive 

financial report to estimate the differences in capital, operational, and investment costs from 

upgrading the existing system to include ozonation [37]. The value differences were then used as 

proxy inputs for the shadow price estimations. To simplify the calculations, ozonation functional 

costs were categorized based on available EPA guidelines: energy consumes 45% of total 

WWTP costs, labor and staff cost is 30%, maintenance cost is 20%, and other cost is 5% [28, 

38]. From these estimations, the total cost per volume of taking action (i.e., upgrading WWTP 

technology) was calculated using the following equation: 

(3)  Treatment cost per volume of effluent = [Ccosts($) + Mcosts($)+ Icosts($)] /V(L)                        

Where Ccosts is the total capital cost from equipment, labor, and associated construction 

costs in dollars, Mcosts is the total annual cost associated with operation, maintenance, energy, and 

material costs for Sac WWTP upgrades in dollars, Icosts is the total indirect costs such as land, 

legal fees, overhead and debt interest rates in dollars, and V represents the reported annual 

effluent flow volume of Sac WWTP in liters. These values are amortized over the estimated 

lifespan of the WWTP project, which is given as 30 years [37]. The functional unit costs per liter 

were calculated by dividing the estimated cost of the upgraded Sac WWTP by its reported annual 



 

 

105 

 

discharge. Table A3 in the Appendix provides the detailed financial cost breakdown for the 

shadow price estimations. 

Table 3: Budgeted cost breakdown for Sac WWTP upgrade (ozonation) 

Cost Classifications  Units ($) 

Energy (45%) 57,063,623 

Labor and Staff (30%) 38,042,416  

Maintenance (20%) 25,361,610  

Others (5%) 6,340,403 

Total (100%) 126,808,052 

 

5.3.4 QUANTIFYING OTHER INDIRECT COSTS FROM PESTICIDE DISCHARGES 

Considering the current secondary wastewater treatment as the ‘status quo,’ long-term 

impacts of aquatic ecosystem exposure to WWTP pesticide residue are difficult to quantify due 

to a lack of available data. Based on public consumption advisories, revenue losses due to 

aquatic population decline from chronic pesticide exposure were inferred from previously 

estimated annual fishery losses from pesticide usage [39]. However, these losses cannot be 

updated and quantified within the Sacramento context due to limited aquatic population data. 

Even though the United States’ harvestable fish populations provide $4.8 billion to the country’s 

economy, the long-term losses from pesticide exposure are not accounted for [40]. Due to this 

lack of data, the long-term losses were factored into the projected ‘investment costs’ for the Sac 

WWTP. This indirect cost provides a rough estimate of the indirect costs associated with 

pesticide residue exposure. 



 

 

106 

 

5.3.5 SHADOW PRICE ESTIMATION 

After estimating the costs for the Sac WWTP, shadow prices of pesticide residue removal 

using ozonation were estimated using the output distance function (equation 6)[31]. This 

function is modified from the Cobb-Douglas function (equation 5) that calculates the production 

output from a system using elasticity coefficients [41]. Compared to the Cobb-Douglas function, 

the output distance function models the joint production of multiple outputs (treated water, 

nutrients, pesticides) based on multiple inputs (energy, staff, etc.), which makes it a more 

effective method of estimating the environmental benefits of WWTPs [25, 28]. It is also not 

dependent on behavioral factors and does not require a minimum or maximum base cost for 

analysis[28].  

(4)       Q = AKαLβ    

Where Q is the output in milligrams per liter (mg/L), A is the total productivity factor 

(dimensionless), K is the capital input in dollars, L is the labor input in hours or days, and α and 

β are the output elasticities for capital and labor (dimensionless) respectively. The output 

elasticities represent the percentage change in output for a 1% change in the respective input. 

The Q, which represents an ideal objective output, is optimized in equation 5 below: 

(5)     D0 (x, u) = Min {θ: (
u

θ
)  ϵ P(x)}    

Following the Cobb-Douglas production function framework, D0 (x, u) is the minimal 